SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
gl (gBm)
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Peak ‘ Blank
1.
|
5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site 1 Q3CHI2-HY
Condition: PEAK_BE 74 3a 91260-02114-26711 HORIZONTAL
+ RBI:1000, 000kHz VBi: 3000.000ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e 8 B /e B B B deg
1 S5274 S8 7400 2013 4235 3L 1166 315 0.0 100 63 PEN
gl (gBm)
|
11&
|
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K | AVG_BE 54
\ T 1
: |
Avg ‘ ‘ Blank
11, 1
||
5284, 5328, 5372, 5416, 5460
Frequency (WHz)
Site : Q3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-240711 HORIZONTAL
+ RBH:1000,000kiz VBN:1.200kHz SHT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B Bi/e & B /s B B B deg
1 SHLBA 45.87 5400 813 M09 30 1.8 B 0.0 100 63 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 533 of 567

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Vertical Fundamental
o Level (dBuVim) Ll (6BuVim)
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Peak ‘ ‘ ‘ \
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1 |
5048 5096. 5144, 519 540 1 0. 4500, 5600, 7000
Frequency (WHa) Frequency (WHa)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-246711 VERTICAL Condition: PEAK(UNLI) 3a 9120-82114-240711 VERTICAL
+ RBW:1000,000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000. 000kHz VBi: 300, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWndBw/e B G b B B B deg WodWe e B W /e B B B @ dg
1 5139.20 56.00 74.00 -15.00 44.99 33.36 10.70 33.05 .00 380 75 PEAK 1 5240.00 91.18 ----ee weeeee 79.97 3.2 1107 3.8 0.08 300 75 PEK
qgpLevel (4Buvim) 4ggLevel(0Buvim)
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| N
5048, 5096. 514, 519 5240 1 0. 5600, 7000
Frequency (WHa) Frequency (WH2)
Site & O3CHI2-HY Site @ O3CHI2-HY
Condition: AVG_BE_54 3m 91260-02114-240711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBW:1009. 000kHz VBH: 1.200ktiz SWT:Auto + RBW:1000. 000kHz VBi: 1.200ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidndBwe B G b B B B deg WodWe dNe B W e B B B @ dg
1 5119.76 45.94 54.00 -5.06 35.65 33.28 10.65 33.04 0.00 300 75 AVERAGE 1 524000 85.50 ----e -neeee 7432 3.3 1103 3.8 0.00 300 75 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 534 of 567




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Vertical Fundamental
1 Level (dBuvim)
|
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|
1 |
" ﬂk
\ PEAK_BE 74
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1
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PTe |
Peak ‘ | Blank
1. i
||
5284, 5372 5416, 5460
Frequency (W)
Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL
+ RBW:1000. 000kHz VBH: 3000.008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedNe B W G B B B a dg
1 544834 54.00 74.00 -20.00 42.46 33.00 11.69 33.15 0.00 300 75 PEAK
1 Level (dBuvim)
|
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o |
L AVG_BE 54
S L— 1
15
Avg ‘ \ Blank
11 i
|
5284, 5372 5416, 5460
Frequency (WH)
Site & O3CHI2-HY
Condition: AVG_BE_54 3m 91260-02114-240711 VERTICAL
+ RBI:1000. 000kHz VBH:1.200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe de B W e B B B @ dg
1 5420.84 45.67 54.00 -8.33 33.97 33.00 11.34 33.14 0.0 300 75 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Horizontal Vertical
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9200, 400, 13600, 15800, 18000 9200, 400, 13600, 15800, 18000
Frequency (We) Frequency (WHz)
Site & B3(HI2-HY Site & B3(HI2-HY
Condition: PEAK(UNII) 3n 91260-82114-248711 HORTZONTAL Condition: PEAK(UNII) 3n 91260-82114-240711 VERTICAL
Linit Read At Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W daV/n BV/n 05 G do/n  dB 8 OB n  deg W dBaV/e BV/e OB G do/n  dB B OB x  deg
1 10480.00 49.17 68.20 -19.63 60.57 38.64 17.17 67.46 0.25 297 134 PEAK 1 10480.00 49.26 68.20 -18.94 60.66 38.64 17.17 67.46 0.25 185 129 PEX
2 1572000 50.52 74.00 -23.48 57.33 38.14 22.85 67.37 .37 311 281 PEAK 2 1572000 51.14 74,00 -22.86 57.95 38.14 22.85 67.37 0.37 32 19 PEAK
3 15720.00 4142 54.00 12,58 48.33 3.4 2.05 6137 0.7 31 281 Average 3 15720.00 4212 54.00 1188 48.93 3.4 205 6137 0.7 32 29 Average
TEL: 886-3-327-0868 Page Number 1 E1 - 536 of 567

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
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1410 145, 1) 14488, 144, 1450 14410 145, 1) 14488, 14, 1450
Frequency (M) Frequency (MHe)
Site : GCHL2-HY Site  GCHI2HY
Condition: AVG 54 3n SL2A0-42114- 240701 HRTZONTAL Condition: AVG 54 3n SL260-2114- T VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — u
17.7G g ; g
‘ G 5 WG 54
~18G i : | i
Avg %0 ‘ | 350 ‘ |
fl | fl
{ 11760, 11800, 17880, 17540, 16000 f 11760, 11820, 17880, 17940, 16000
Frequency (M) Frequency (MHe)
Site : GCHL2-HY Site  GCHI2HY
Condition: AVG 54 3n SL2A0-42114- 240701 HRTZONTAL Condition: AVG 54 3n SL260-2114- T VERTICAL
TEL: 886-3-327-0868 Page Number 1 E1 - 537 of 567

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
440 L2¥e! (0BuVim) 44qLE¥el (Buvim)
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5052, 5104, 5156, 5208, 1 200, 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site @ O3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE 74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK(UNTT) 3 91200-02114-248711 HORTZONTAL
+ RBI:1000. 000kHz VBi: 3000.000ktz SWT:Auto + RBI:1000.000kHz VBW:3000.000ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg W B B/e 8 B dbfn B B B deg
1 5119.60 56.88 74.00 -17.92 45.19 33.28 10.65 33.04 Q.00 107 60 PEAK 1 5260.00 95.98 -----v --eee- 84.74 33.16 1117 33.09 0.00 107 60 PEAK
440 L2¥e! (0BuVim) 44qLE¥el (Buvim)
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5052 5104, 5156, 5208 1 200, 4600. 5800, 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHZ VBH:1.200kHz SWT:Auto + RBI:1000. 008kHz VBi:1,200kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wz B B/e G B dbfn B B B deg
1 5189.72 45.83 54.00 -8.17 35.00 33.24 10.63 33.04 0.08 167 60 AVERAGE 1 526000 90.27 -----v -eoee 79.03 33.16 1117 33.09 0.0 107 60 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 538 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
1 Level (dBuvim)
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Peak ‘ | Blank
1l ‘ ‘
5300, 5380, 5420, 5460
Frequency (WHz)
Site & @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 HORTZONTAL
+ RBW:1000. 000kHz VBH: 300, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B @ dg
1 5364.20 55.12 74.00 -18.88 43.41 33.07 1176 33.12 0.00 167 6@ PEAK
pagleve (dBuvim)
11&
1
l
1 \ }
|
i |
\\ \ MG _BE 54
[N ‘ !
“ 1
Avg ‘ | Blank
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|
5300, 5380, 5420, 5460
Frequency (WH2)
Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91260-02114-240711 HORIZONTAL
+ RB:1000. 008kHz VBi:1,200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die G W G B B B dg
1 544800 45.64 54.00 -8.36 34.10 33.00 11.69 33.15 .00 107 60 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E1- 539 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Vertical Fundamental
o Level (dBuVim) Ll (6BuVim)
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5052 5104, 5156, 5208, 1 200, 4600, 5800. 7000
Frequency (WH2) Frequency (WHz)
Site @ @3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL Condition: PEAK(UNTT) 3 91200-02114-248711 VERTICAL
+ RBW:1000, 000kHz VBi: 3000, 008kiHz SWT:Auto + RBW:1000. 000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWidWndBw/e B G bl B B B a deg WodWe e B W e B B B a dg
1 512116 56.68 74.00 -17.32 45.78 33.28 10.66 33.04 .00 292 75 PEAK 1 526060 91.99 ------ ---ee- 80.66 33.16 11.17 3.9 0.08 22 75 PEK
o Level (dBuVim) Ll (6BuVim)
1 T 1 i
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|
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|
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L ‘ |
5052 5104, 5156, 5208 1 200, 4600. 5800. 7000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBW:1000.000kHz VBH: 1.200ktiz SWT:Auto + RBW:1000. 000kHz VBi: 1.200ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWn B/ B G bl B B B deg Wi de B W B B B B« dg
1 513208 45.90 54.00 -8.10 34.93 33.33 10.68 33.04 0.00 292 75 AVERAGE 1 526000 85.95 ---vee -neees AT 3.6 1117 3.9 0.0 292 75 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 540 of 567




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Vertical Fundamental
gl (gBm)
11&
1
l
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i e
% 1
Peak ‘ ‘ Blank
1. 1
N
5300. 5380, 5420, 5460
Frequency (MHz)
Site : O3CHL2-HY
Condition: PEAK_BE_74 3u 91200-02114-246711 VERTICAL
: RBH:1000, 000Ktz VBH: 3000, 000Kz SWT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz B/ Bi/e 8 B dbfn B B B deg
1 SH3.60 5442 74.00 -19.58 4285 33.00 1L72 3315 0.0 22 75 PEN
gl (gBm)
11&
1
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L | AG_BE 54
s | 1
5 |
Avg ‘ Blank
11,
\
|
5300. 5380, 5420, 5460
Frequency (MHz)
Site : O3CHL2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 VERTICAL
: RBH:1000, 008kiz VBN:1.200kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B Bi/e 8 B dbfn B B B deg
1 540240 45.61 54.00 -8.39 33.80 33.00 195 3314 0.00 202 75 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 541 of 567

FAX: 886-3-327-0855



FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Horizontal Vertical
qigheve(Bwm) ‘ ‘ qigleve(Bwim) ‘ ‘
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Peak | |
1. ‘ 1. i
Avg \ ‘ |
9200, 400, 13600, 15800, 18000 9200, 11400, 13600, 15800, 18000
Frequency (WHz) Frequency (WHz)
Site + O3CHI2-HY Site + O3CH12-HY
Condition: PEAK(UNII) 3n 91260-62114-249711 HORIZONTAL Condition: PEAK(UNII) 3n 91260-62114-240711 VERTICAL
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wz BN/a B @ B G B B & Wz B/a B @ B dBn B B B deg
1 703.00 56.04 68.20-1.16 70.78 36.19 13.94 65.79 8.92 387 249 Pesk 103,00 55.67 68.20 1253 70.41 %.19 13.94 6579 0.92 100 266 Pesk
2 152000 48.05 68.20 -20.15 59.39 38.64 17.18 67.41 0.5 377 218 PEA 2 152000 43.88 68.20 -19.32 60.22 38.64 17.18 67.41 0.5 185 166 PEAK
3 15780.00 50.88 74.60 -23.12 57.78 38.82 22.11 67.40 ©.37 388 195 PEA 3 15780.00 50.92 74.00 -23.88 57.82 38.82 22.11 67.40 ©.37 102 199 PEA
4 15760.00 4LT2 54.00-12.28 48.62 3802 211 6740 .37 38 195 Average 4 15760.00 418 54.00-12.19 4871 .02 2.11 6740 037 102 199 Average
TEL: 886-3-327-0868 Page Number 1 E1 - 542 of 567

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
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~14.5G =T |
Avg %0 | A 350 ‘
fl | fl
\
1 i i 448, i 1450 1 i 1482 448, i 14500
Frequency (W) Frequency (M)
Site ;O Site O
Conditon: AV 54 3n 0004211424071 WRIZOMAL Conditon: AV 54 3n 0004012424071 VERTICAL
i L)
J || J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
17.7G L ; 1
‘ G54 G54
~18G | : —
Avg B0 ‘ | 350 ‘ | il
fl | fl
f 11180 iy {184, 1194, 18000 f 11180 118, {184, 194, 18000
Frequency (W) Frequency (M)
Site ;O Site O

Condition: AVG_54 3n 91260-62114-248711 HRTZONTAL

Condition: AVG_54 3n 91260-02014-240711 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 543 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
gL (¢Buvm) qagLevel (dBuvim)
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:]‘ ? 1-: oy Lk i .j - J‘“AW
N 1 ] = M [
; ; ||
Peak ‘ 1 ‘ ‘
1 | 1l 1
| |
5060, 5120, 5180, 5240, 1 200, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK(UNTT) 3 91200-02114-248711 HORTZONTAL
+ RBW: 1000, 000kHz VBi: 300.,008kiHz SWT:Auto + RBH:1000.000kHz VBi: 3000, 006kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWidndBwe B G b b B B deg WodWedNe B W e B B B« dg
1 5087.98 55.27 74.00 -18.73 44.52 33.20 10.58 33.03 0.00 100 65 PEAK 1 530060 96.02 ------ ------ 8473 33.02 1137 33.10 0.0 100 65 PEA
gL (¢Buvm) qagLevel (dBuvim)
\
| |
122 122
\
1 1 ;
1
12 12
|
00 ‘ J 00
| AVG_54
1 | . ‘rﬁj
%, ‘ % M
Avg | |
1l 11
|
| |
5060, 5120, 5180, 50, 1 20, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBW:1000,000kHz VBH: 1.200ktiz SWT:Auto + RBW:1000, 000kHz VBi: 1.200ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWidWndBw/e B G0 s B B B deg WodWe dije G W G B B B« dg
1 5138.60 46.06 54.00 -7.94 35.07 33.35 10.69 33.05 0.0 100 65 AVERAGE 1 5300.00 89.18 ------ --o-ee 77.87 33.00 1141 33.10 0.00 100 65 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 544 of 567

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Horizontal Fundamental
< gL2vel 6BV
' \
1‘“
1
A
\ ‘ I PEAK_BE_74
T |
1
ol w -Tvv Ww
% 1
Peak | Blank
1.
|
|
5352, 5396. 5428, 5460
Frequency (MHz)
Site + Q3CHI2-HY
Condition: PEAK_BE 74 3a 91260-62114-26711 HORTZONTAL
+ RBW:1000.000kHz VBi:3000.006kHz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Be /e B B @ B B B deg
1 53648 5461 74.00-19.99 4233 3.9 1L71 312 0.60 100 65 PEN
< gL2vel 6BV
' \
1‘“
1
o
|
|
\\ | VG BE 54
Nl ! |
% ]
Avg ‘ Blank
1. ‘
||
5392, 5396, 5428, 5460
Frequency (MHa)
Site  : O3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-248711 HORIZONTAL
: REN:1000.008Kkiz VBH:1, 200Kz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBWa /e B B @ B B B o deg
1 S536.80 45.76 54.00 -8.24 .01 33.05 1183 33.13 0.0 100 65 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 545 of 567

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Vertical Fundamental
1 Level (dBuvim) 1 Level (dBuVim)
\
| |
122 122
\
1 1 ;
1
12 12
|
0 i ML —— LA PEAKIUND)
ik b PR (e 1D s L K R T
‘ W ‘ ‘
% ! % ‘
Peak 1 1 ‘ \
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5060, 510, 5180, 5240, 5300 1 200, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site i @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL Condition: PEAK(UNTT) 3 91200-02114-240711 VERTICAL
+ RBI:1000. 000kHz VBW: 3000.000ktz SWT:Auto + RBI:1000. 000kHz VBA: 3000,000Ktz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B /s B B B deg Wi B/ Bije 8 B dbfn B B B deg
1 5085.80 55.91 74.00 -18.09 45.16 33.20 10.58 33.03 0.00 380 72 PEAK 1 530000 90.26 ------ ---ee- 78.97 3.2 1137 3.0 0.0 308 72 PEA
1 Level (dBuvim) 1 Level (dBuVim)
\
| |
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1 1 1
|
12 . 1
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,,,, | 1 . |
) e
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kL3 L L{| -
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Avg ‘ 1 ‘ ‘
L I ‘ 11, ‘
| |
5060. 5120, 5180. 5240, 5300 1 200, 4600, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL Condition: AVG_54 3n 91200-82114-244711 VERTICAL
+ RBI:1000. 000kHz VBH:1.200kHz SWT:Auto + RBI:1000. 000kHz VBi:1,200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ B/e B B dbfn B B B deg
1 5107.78 45.92 54.00 -8.08 35.10 33.23 10.63 33.04 0.00 300 72 AVERAGE 1 530000 83.18 ---- -eeeee TLE7 33.00 1141 3310 0.00 300 72 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 546 of 567

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
qagLeel (dBuvim)
! \
1‘“
1
o,
\ | PEAK_BE 74
IS SV ‘ Vih -
% 1
Peak ‘ | Blank
1. 1
|
5332 5396, 5428, 5460
Frequency (MHz)
Site : Q3CHI2-HY
Condition: PEAK_BE 74 3a 91200-62114-240711 VERTICAL
: RBH:1000, 000kiiz VBH: 3000, 000Kz SWT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B dbfn B B b deg
1 54352 5455 7400 -19.45 4298 3300 1L72 315 0.0 00 72 PEN
qagLeel (dBuvim)
! \
1‘“
1
o,
|
) |
\ ‘ G BE 54
— 7
%, |
Avg ‘ \ Blank
11, 1
B
5332 5396, 5428, 5460
Frequency (MHz)
Site : Q3CHI2-HY
Condition: AVG_BE_54 3u 91200-02114-246711 VERTICAL
+ RBH:1000,008ktz VBH:1.200kHz SHT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ Bi/e & B /s B B B deg
1 SHL72 45.81 5400 -B.19 .61 3300 1194 314 0.00 300 72 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 547 of 567

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 gpLE¥e! [9BuVIm)
\
L
N
1 |
. |
i 1 O ——nn L KM‘H
NG
Peak i ‘
|
Avg : -
11400, 13600, 15800, 18000 1o " "‘"&Mﬂm'“ - -
Frequency (M)
Site @ @3CH12-HY
Site ¢ O3CHL2-HY Condition: PEAK(UNII) 3 91200-82114-249711 VERTICAL
Condition: PEAK(UNLI) 3m 91260-82114-240711 HORTZONTAL
Lisit Read Ant Cable Preasp Aux APos Tos
Lisit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Resark
Freq Level Line Margin Level Factor Loss Factor Factor Resark
S e R P P - P TR S S . Mz dBu/mdBuv/nm d8 dBuV dB/m B d8 B cm
Mz dBuV/mdBuV/m 0B dBwv dB/m 0B dB dB (m deg 1 7066.00 5216 63.20 -16.04 66.74 36,40 13.94 65.83 0.91 105 288 Peak
1 7066.00 50.57 68.20 -17.63 65.15 36.40 13.94 65.83 0.91 301 217 Peak 2 1060000 48.50 74,00 -25.50 59.27 39.10 17.21 67.34 0.2 107 189 Peak
2 10600.00 47.88 74.00 -26.12 58.65 39.10 17.21 67.34 0.06  --  -- PEN 3 10600.00 39.40 54.00 -14.60 58.17 39.10 17.21 6734 .26 107 189 Average
3 15900.00 49.76 74.00 -24.24 56.75 37.90 22.21 67.47 0.3 289 27 PEA 4 1590.00 50.95 74.00 -23.05 57.94 3799 2.2 67.47 0.3 101 187 PENK
4 15900.00 40.58 54.80 -13.82 47.57 3190 22,21 61.47 .37 289 217 Average 5 15900.00 4178 54.00 -12.22 48.77 37.90 22,20 67.47 .37 101 187 Average
TEL: 886-3-327-0868 Page Number 1 E1 - 548 of 567

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
14.47G g ; g
‘ G 5 WG 54
~14.5G | | : | ‘
Avg m | | 1 M | |
l l
|
1400 145, 117} 14488, 14, 1450 14410 145, s 1488, 144y, 1450
Frequency () Frequency (MHe)
Site ¢ O3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
17.7G g ; g
‘ G 5 WG 54
~18G | | : |
Avg o " I
l l
i 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17940, 16000
Frequency (M) Frequency (M)
Site ¢ B3(HL2-HY Site ¢ O3(HL2-HY
Condition: AVG_54 3n 91260-02114-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E1 - 549 of 567

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuVim) Ll (6BuVim)
1 1 T
122 122 ;
{
! ! B
Pra | o,
\ PEAK_BE 74
: (i | S 1 6 N | N ey Ve PEAK(UND)
N\k_u R [ 0t o S e e
O ] PO
{
kL3 . 15 |
Peak ‘ \ ‘ 1
1. ‘ 1 1
|| |
5348, 5404, 543 5460 1 0. 4600, 5800, 7000
Frequency (MH) Frequency (MHa)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK(UNTT) 3 91200-02114-248711 HORTZONTAL
+ RBW: 1000, 000kHz VBi: 300.,008kiHz SWT:Auto + REW:1000. 000kHz VBi: 3000.008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidnBw/e B G b b B B deg WodWe dije G W G B B B dg
1 5366.62 54.07 74.00 -19.93 42.35 3.7 1.77 33.12 0.00 185 58 PEAK 1 5320.00 96.37 ------ =-oeee 84.93 33.04 1151 33.11 0.08 105 S8 PEA
o Level (dBuVim) Ll (6BuVim)
1 1 T
122 122 ;
1 1 ;
1
87, \ ‘ ‘ 87,
\
100 1 700 ‘
K | AVG_BE 54 AVG_54)
\_ = | N W‘ W"’-—m
kL3 ‘ ; 5. M |
Avg B I
1 ‘ 11 1
] |
5348, 5376, 5404, LA 5460 1 0. 4500, 5800, 7000
Frequency (MHa) Frequency (M)
Site & O3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91260-82114-240711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBW:1000.000kHz VBi: 1.200ktiz SWT:Auto + RBW:1000, 000kHz VBi: 1.200ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdWndw/e B G0 b B B B deg WodWedije G W G B B B« dg
1 5350.38 45.71 54.00 -8.29 34.65 33.10 11.68 33.12 0.0 185 58 AVERAGE 1 5320.00 89.84 ------ --o-ee 78.40 3.4 1151 3311 0.08 105 58 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 550 of 567
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Pol. Vertical Fundamental
1 Level (dBuvim) 1 Level (dBuVim)
\
|
122 122
\
1 1 ;
1
12 i 12
\ ’ PEAK_BE 74 |
00 — o0 T I _‘u‘ Ly PEAKIUND)
\"N LI [ P poism im0
~ ‘ T W ‘
% : %
Peak ‘ ‘ ‘ |
1 1l i
H N
548, 5404, 543 5460 1 200, 3400, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-246711 VERTICAL Condition: PEAK(UNTT) 3 91200-82114-248711 VERTICAL
+ RBW:1000,000kHz VBi: 300, 008kiHz SWT:Auto + RBI:1000. 000kHz VBH:3060.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B G dn b B B deg Wi B/ B/e & B dbfn B B B deg
1 5389.82 55.36 74.00 -15.64 43.57 33.02 1190 33.13 Q.00 343 77 PEAK 1 532000 91.37 ---vee weeeee 79.93 3.4 1151 B0 0.0 43 TTPEK
o Level (dBuVim) Ll (6BuVim)
1 1 T
122 122 |
\
1 1 1
|
. ‘ : . 1
|
Mﬂ 1 00
\\ | AVG_BE_54 _'_,_,.ﬂ
R 1 N i
[ M
1% kLY ‘
Avg ‘ ‘ ‘ \
1l ‘ 1 i/ ‘ |
0 5348, 5404, 543 5460 1 200, 3400, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-248711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBW:1000, 000kHz VBH: 1.200ktiz SWT:Auto + RBI:1000. 000kHz VBi:1,200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B o dn b B B deg Wi B/ Bi/e B B dbfn B B B deg
1 538594 45.72 54.00 -8.28 33.94 33.03 1188 33.13 0.0 343 77 AVERAGE 1 532000 84.99 ----ev weeeee 7355 3.4 1151 3.1 0.08 343 77 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 551 of 567

FAX: 886-3-327-0855
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Report No. : FR491243C

Pol. Horizontal Vertical
4agLeve! (dBuVim) 4oLevel (9BuVim)
‘ 1
. ]
NN T
1 ‘ 1
a. ‘ 8.
| |
AR f LMl | i o O 1 ‘ -1 N o =
G ||
T i ‘ e .
Peak " \ | ‘ 1
A L T
vg ‘ \
i o “mfwm' . e 7000 9200, 1400, 1 15000, 18000
Frequency (H)
Site @ @3CHI2-HY
Condition: PEAK(UNII) 3 91200-02114-249711 HORTZONTAL Site : G3CHL2-HY
Condition: PEAK(UNIT) 3n 91260-82114-240711 VERTICAL
Lisit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Lisit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mz dBu/mdBuv/nm dB8 dBuV dB/m dB 8 B cm PR Pt S N P SRR SR TSR P PG
1 7093.00 5126 68.20 -16.94 65.67 36.59 13.94 65.85 .91 32 217 Peak Mz dBuV/ndBuV/m 0B BV dB/m 0B B B
2 1064000 48.38 74.00 -25.62 9.2 30.18 17.23 67.31 0.26 311 127 PEAC 1 7093.00 5253 68.20 -15.67 66.97 36.55 13.94 65.85 0.91 100 267 Peak
3 1064000 30.37 54.00-14.63 5801 30.18 1733 6231 .26 311 127 Average 2 10640.00 4731 74.00 -26.69 57.95 39.18 12.23 67.31 0.26 104 247 PEAC
4 15060.00 50.45 74.00 -23.54 57.58 3176 22.26 67.50 0.3 37 214 PEXK 3 1596000 49.53 74.00 -24.47 S6.65 3076 22.26 658 .36 102 216 PEAK
5 1506000 4136 54.00 -12.64 48.48 3076 2.6 6150 .36 327 214 Average 4 15068.00 40.35 54.00 -13.65 47.47 376 2226 67.50 .36 102 216 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E1 - 552 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
i L)
J o J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
14.47G g ; Tog
‘ G54 G54
~14.5G =T =
Avg e — kil
\
fl ‘ ‘ fl
| |
1 m i 448, i 14500 1 i i 448, i 14500
Frequency (W) Frequency (M)
Site ;O Site O
Conditon: AV 54 3n 0004211424071 WRIZOMAL Conditon: AV 54 3n 000421242071 VERTICAL
i L)
J o J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
17.7G g ; Tog
‘ G54 G54
~18G B |
Avg B0 ‘ | 350 |
\
fl | fl
| |
f 11180 118, {184, 1194 18000 f 11180, 118, {784, 1194 18000
Frequency (W) Frequency (M)
Site O Site O

Condition: AVG_54 3n 91260-82114-248711 HRTZONTAL

Condition: AVG_54 3n 91260-02114-240711 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 553 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
gl v gl BV
' \
1 ‘ 1 ‘
i \
1 ! |
N ! | 1
[ | ‘f [’M [
|
— [ e | IS 1 e O | [ s s B PEAK(UNI)
A 15 ’ | 2.“J'*’ | p————l
¢ Ay " ‘
% \ | M ‘
| 5. i
Peak ‘ | ‘
. ‘ \ 1 ‘ i
5380, 5‘10.r - 5470, 5500 1 . S0, 0
Frequency (MHz)
Site @ G3CHL2-HY
Condition: PEAK_BE(UNTI) 83 3u 91200-62114-240711 HORTZONTAL Site + O3CHL2-HY
 RBH:1009. 000Kz VBH:3000.000ktz SWT:Auto Condition: PEAK(UNII) 3u 91200-82114-246711 HORIZONTAL
+ RBH:1000, 000Ktz VBH: 3000, 000Ktz SHT:Auto
Linit Read Aot Cable Preasp Auc APos Thos )
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read Ant Cable Preasp Aux APos TPos
N s N Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/ndBuw/m d8 dBwV dB/w B B B S S
1 58065 S8 7400 -20.19 4203 B.A 118 B 0.0 100 60 PEN MzdBW/n /e dB dBuV dB/m B 0B OB cm deg
2 S6175 53.60 68.20 -14.60 4011 B.07 1L5B 3.6 0.00 100 60 PEA 1550000 96,33 -eeeve -eeen- $.99 B2 1.4 BT 0.0 100 60 PEK
1, Level (BuvVim) ¢qqLevel (@BuVim)
f T f T
i | i |
1 ! 1 ‘
1 i
1
o, o,
00 1 00 ‘
| Ii | .
- 1 J B ,/—ho—-—h-—#‘
% | % M ;
Avg ‘ 1 ‘ ‘
1l 1l ‘
il |
5380. 5410, 540, 5470, 5500 1 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : Q3CHI2-HY Site 1 Q3CHI2-HY
Condition: AVG_BE(UNIT) B3 3n 91260-62114-240711 HORTZONTAL Condition: AVG_S4 3n 91260-82114-244711 HORIZONTAL
+ RBW:1000.000kHz VBW:1,200kHz SWT:Auto + RBW:1000.000kHz VBi:1,200kHz SWT:Auto
Linit Resd At Cable Preasp Aux APos TPos Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodjn B B B B B B B a deg Mo doa /e B B @ B B B deg
1 543310 45.70 5400 -8.30 3.8 3300 1.7 315 0.00 100 60 AVERAGE 1550000 89,40 --oeve -eeen- 797 BB 140 BT 0.0 100 60 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 554 of 567
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Pol. Vertical Fundamental
CCIC ) gLl )
‘ f ‘
ﬂ ‘ m ‘
| |
1 1 !
| ‘ 1
. ’ I .
|
: ]
J Ll
W ‘ e o
By } ‘
‘ \
Peak 1 ‘ ‘
‘ ‘ 11 ‘ ‘
5300, mrmmm 5470, 5500 4 o 3 - = =
Frequency (MHz)
Site @ G3CHL2-HY
Condition: PEAK_BE(UNTI)_83 3u 91200-02114-246711 VERTICAL Site + O3CHL2-HY
+ RBH:1000. 008kHz VBH: 3000.000kHz SHT:Auto Condition: PEAK(UNTT) 3 91200-02114-246711 VERTICAL
& RBH:1008. 000Kz VBH:3000. 008Ktz SHT:Auto
Linit Read  Ant Cable Preasp Aux Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read Ant Cable Preasp Aux APos TPos
S S — Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dW/a /e 8 B /e 8 & B -
1 SH225 5438 74.00-19.62 4261 3.04 118 313 0.00 308 83 PEN MizdW/a /e &8 B dB/n d8 B 8 cn deg
2 S6LED 53.50 6820 -14.70 4199 G5 ILE2 36 0.0 N0 83 PEAC 1 5500.08 9193 -eoeee conve 80.50 B2 1.4 BY 0.0 W 8P
1 oLevel (dBuVim) 1 LEVe1 (0BVim)
' \ ' \
11& | 1“ |
| |
1 I 1 |
1 i
. . 1
00 1 /r 00
|
VG54
25— 1 - | L___,_/j

|
A
% ‘ ; %, M T
Avg ‘ ‘ ‘ \
1l 1 i
|| ||
5380, 5410, 5440, 5470, 5500 1 200, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE(UNIT)_B3 3a 91200-82114-240711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBW:1000.000kHz VBM: 1.200ktiz SWT:Auto + RBW:1000,000kHz VBi: 1.200ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWnBw/e B G s B B B deg WodWedije G W G B B B« dg
1 5389.38 45.65 54.00 -8.35 33.86 33.02 1199 33.13 0.0 300 83 AVERAGE 1 550000 84.91 ------ --o-ee 7348 3320 1140 3317 0.00 300 83 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 555 of 567

FAX: 886-3-327-0855
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Pol. Horizontal Vertical

D_r—lr—ln Pl l_=r |!| Hl—u—ln | s et 1 O ] [ |!|

| Wﬁsﬁ@

¥ e ! o s .
1% ‘ 1%
Peak i \
1 it
Avg | L |
9200, 11400, 13600, 15800, 18000 9200, 11400, 13600. 15400, 18000
Frequency (MHa) Frequency (MHa)
Site ¢ O3CHL2-HY Site @ O3CHI2-HY
Condition: PEAK(UNIT) 3n 91200-82114-248711 HORTZONTAL Condition: PEAK(UNIT) 3n 91260-82114-249711 VERTICAL
Linit Read At Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T MzGBWadae @ B e B B B deg T mzdWado/n & W e B B & deg
1 T 5393 74.00 -20.07 67.82 37.00 1432 66.05 0.3 343 303 Peak 1 T 5528 7400 -18.72 69.17 37.00 1432 66.05 0.8 100 265 Peak
2 TIGD SOTL 400 -3.29 64.60 37.00 1432 66.05 0.84 348 303 Average 2 TIG0 SLES S0 -1.35 66.54 37.00 14.32 66.05 0.84 100 265 Average
3 11000.00 47.84 74.00 -26.16 58.27 38.99 17.39 67.08 0.8 -~ -~ Pesk 3 1000.00 47.87 74.00 -26.13 58.30 38.90 1739 67.00 0.8 -- - PEN
4 1650000 50.95 66.20 -17.25 56.12 3870 20.53 66.83 043 - - PEAK 4 16500.00 5107 63.20 -17.13 56.24 38.78 2.5 66.83 0.43 - -- PEA
TEL: 886-3-327-0868 Page Number 1 E1 - 556 of 567

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
i L)
J ] J o
: [ ' \
1050 1 ‘ 1050
] ‘ | ]
14.47G g ; Tog
145G ‘ G54 G5
' . ||
Avg %0 ‘ } 350
fl | fl
\
1410 m 1L 1448, 144, 14500 1410 m 14 1448 148, 14500
Frequency (M) Frequency (M)
Site ;GO Site : GOHAY
Condition: G 5% 30 SLA0-0114-J4711 HRTZONAL Condition: G 5% 30 SL00-G0114-2711 VERTICAL
i L)
J ] J o
: [ ' \
1050 1 ‘ 1050
] ‘ | ]
17.7G g ; Tog
‘ G54 G5
~18G = ]
Avg 5 - 5
fl ‘ | fl
HEER
f 111, 11k, 1710, 114, 18000 f 11T, 118, 1710, 1194, 18000
Frequency (W) Frequency (M)
Site ;GO Site : GOHAY
Condiion: 4G 5 30 SLA0-40L14-24711 HRIZONAL Condition: G 5% 30 SL00-G0L14-2711 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Fundamental
3 gLevel(eBuvm) PACCICN)
' \ ' |
N |
1 1”
‘ | |
1 1 |
| 1
o T /’M o
|
L | ‘
1 g L. A \
. / s
By : 1
|
Peak ‘
fl ‘ - \
| ‘ |
e . s 0 1 . 0, 4600, 5400 000
Frequency (MHa)
site 1 G3CHL-HY
Condition: PEAK_BE(UNTI) 83 3u 91200-62114-240711 HORTZONTAL Site + O3CHL2-HY
 RBH:1009. 000kiz VBH:3000.000ktz SWT:Auto Condition: PEAK(UNII) 3u 91200-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBA: 3000.000Ktz SWT:Auto
Linit Read Aot Cable Preasp Auc APos Thos )
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read Ant Cable Preamp Aux APos TPos
N s N Freq Level Line Margin Level Factor Loss Factor Factor Remark
MzdBW/ndW/e d8 W dB/n 8 B B o S
1 53955 5383 74.00 -20.17 404 B 1.9 B 0.0 102 61 PEK MzdswW/ndbV/n o8 ¥ dB/m B8 B B
2 46155 5293 68.20-15.27 4142 33.05 1162 33.06 .00 102 61PEA 1 5580.00 94,63 -een weeees 83.50 33.00 1.8 3.5 0.0 102 61 PEAK
1, Level (BuvVim) ¢qqLevel (@BuVim)
L ‘ kg ‘
12 12 ;
1 ! — 1 ;
o | o ‘ !
|
00 ‘ 00/ ‘
‘ ‘ J VG 54
i ‘ - o | ————
% | 1 % ,-M \
Avg ‘ \ ‘ ‘
1. 1.
|
|| ||
53%. 5534, 5580 1 2200, 4600, 5800. 7000
Frequency (MHa) Frequency (MHa)
Site 1 Q3CHI2-HY Site : Q3CHI2-HY
Condition: AVG_BE(UNIT) B3 3n 91260-62114-240711 HORTZONTAL Condition: AVG_S4 3n 91260-82114-246711 HORIZONTAL
+ RBI:1000. 000kHz VBH:1,200kHz SWT:Auto + RB:1000. 000kHz VBW:1,200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamsp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodBjn B B B B B B B a deg Mo doa /e B B @ B B B o deg
1 5406.81 45.60 54.00 -8.31 33.91 33.00 1.9 33.04 0.0 102 61 AVERAGE 1 5580.00 87,97 -evev weeee- 6.8 33.00 1.8 3.5 0.00 102 61 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 558 of 567
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Pol. Horizontal Fundamental

1 Level (dBuvim)

122

™

Peak | ‘ Blank
1l ‘

|
\
|
5617, 5654, 5691, 5128, 5765
Frequency (H)

Site ¢ G3CHL2-HY
Condition: PEAK BE(UNII) B3 3u 91200-82114-240711 HORIZONTAL
© REH: 1002, 000Kz VBH:3000.,000kHz SHT:Auto

Linit Read Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe dNe B W B B B B a dg

1 574243 57.16 63.20 -11.04 45.62 33.77 1118 33.41 0.00 182 61 PEAK

TEL: 886-3-327-0868 Page Number 1 E1 - 559 of 567
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o LEVel (dBuVim) 44qLE¥el (Buvim)
' \ ' |
N |
1 1‘H
‘ | |
1 1 !
\
1
o, T o,
| |
= LT T | N 1 e | s s w0 ' PEAK(UNI)
1 |
S s ieihsbay o sl ey
| M
¥ . |
| \
Peak 1 | ‘ \
| 11,
| B
|
5396. ! mm 5534, 9580 1 2200, 4600, 5800, 7000
Frequency (MHz)
site  : G3CHL2-HY
Condition: PEAK_ BE(UNTI) B3 3n 91200-82114-24711 VERTICAL Site : O3CHL2-HY
+ RBW: 1000, 000kHz VBH: 3000.000kHz SHT:Auto Condition: PEAK(UNLI) 3a 9120-82114-240711 VERTICAL
+ RBI:1000. 000kHz VBA:3000.000Ktz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read Ant Cable Preamp Aux APos TPos
Nt s Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/ndBwV/m 08 dBwV dB/w B B B S v o S S
1 S4M4.07 S3.87 74.00-2.13 4231 3.0 1171 3305 0.60 113 117 PEX MizdBV/ndBV/m 08 BV dB/n 08 08 08 cm deg
2 546408 5270 68.20-15.50 4120 33.06 1160 33.16 .00 113 117 PEAK 1 5560.00 90,30 -veee -eeeee VA R0 18 RS 0.0 13 107 PEK
LV (gBVm) PACCICN)
L ‘ kg ‘
122 122 |
‘ \
1 — 1 ;
o, | o, 1
00 | ‘ (‘ 0
|| / G54
1 | | N J - T I p——
15, | 1 35, /——"MM :
Avg ‘ | ‘ \
11, ‘ 1 11, ‘
|| |
53%. 5488, 5534, 5580 1 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site  : O3CHI2-HY Site ¢ O3CHI2-HY
Condition: AVG_BE(UNII)_B3 3n 91260-82114-248711 VERTICAL Condition: AVG_S4 3n 91200-82114-248711 VERTICAL
+ RBI:1000.000kHz VBH:1,200kHz SWT:Auto + RBI:1000. 000kHz VBW:1,200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamsp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwje B G dn b B B deg Wz B/ B/e G B dbfn B B B deg
1 5407.04 45,50 54.00 -3.50 372 33.00 1.9 33.04 0.00 113 117 AVERAGE 1 5580.00 83.37 -evev weeee- .24 B0 1.8 B 0.0 113 117 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 560 of 567

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
kel (dBaVm)
' \
12 |
\
f i
a5
709 ; L PEAK_BE(UNN. B3)
\M“ ‘ 1
L1 A e dasbi 'n'.v' ‘.4 ‘_r " x A
o i
Peak ‘ Blank
1. 1
L
5617, 5654, 5691, 5128, 5765
Frequency (MHz)
Site  : G3CHL-AY
Condition: PEAK_BE(UNIT)_B3 3n 91200-02114-248711 VERTICAL
+ RBW:1000.000kHz VBW:3000,008kHz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W d/e B/ & G dB/n B B B deg
1 515853 S5.48 66.28-12.72 4390 3.8 1L18 B.43 0.0 113 117 PEK
TEL: 886-3-327-0868 Page Number 1 E1 - 561 of 567

FAX: 886-3-327-0855
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Report No. : FR491243C

Pol. Horizontal Vertical
oLevel (dBuvim) oLevel (dBuvim)
1 i 1
1n] ‘ | 1 ‘ |
N H
1 ‘ 1
L1 L1
i s C———p - i s S C—=r——f E
D‘ ‘ ..Wﬁm :ﬂ‘ WWW
ke .J LI R o | JimNAnen, bty
2% ‘ ‘ 2%
Peak i i
1. 1. T
Avg | |
9200. 11400, 1 15800, 18000 9200. 11400, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CH12-HY
Condition: PEAK(UNII) 3m 91200-82114-246711 HORIZONTAL Condition: PEAK(UNIT) 3u 91200-62114-24711 VERTICAL
Linit Read At Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T MeBWaBan @B B B B B B o dg T MeBWaBWe B B B B B B o dg
1 744000 54.15 74.00 -19.85 68.36 36.68 14.49 66,14 0.76 394 307 Peak 1 744000 53.81 74.00 -20.19 68.02 36.68 14.49 66.14 0.76 100 267 Peak
2 7440.00 51.69 54,00 -2.31 65.90 36.68 14.49 66.14 0.7 394 307 Average 2 744000 50.95 54.00 -3.85 65,16 36.68 14.49 66,14 @.76 100 267 Average
3 11160.00 47.08 74.00 -26.92 57.84 38.90 17.71 66.85 .28 - PEA 3 11160.00 46.75 74.00 -27.25 56.71 38.9 17.71 66.85 0.8 -- - PEAK
4 16740.00 50.09 68.20 -18.11 55.67 38.12 22.63 66.79 0.46 - PEAK 4 16740.00 50.73 68.20 -17.47 56.31 38.12 22.63 66.79 0.46  -- -- PEAK

TEL: 886-3-327-0868

FAX: 886-3

-327-0855

Page Number

: E1 - 562 of 567
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Report No. : FR491243C

Pol. Horizontal Vertical
i L)
J || J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
14.47G g ; Tog
‘ G54 G54
~14.5G = 1
Avg B0 350
\
fl | fl
1 i ) 448, i 14500 1 m 1482 448, i 14500
Frequency (W) Frequency (M)
Site O Site O
Conditon: AV 54 3n 2004212424071 WRIZOMAL Conditon: AV 54 3n 000421242071 VERTICAL
i L)
J o J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
17.7G g ; Tog
‘ G54 G54
~18G =T ] j
Avg m T \ | m ( i
fl } fl
\
f 11180 iy {744, 1194 18000 f 11180 118, {184, 1194, 18000
Frequency (W) Frequency (M)
Site ;O Site O

Condition: AVG_54 3n 91260-62114-248711 HRTZONTAL

Condition: AVG_54 3n 91260-02114-240711 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E1- 563 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
gL (¢Buvm) qagLevel (dBuvim)
|
| |
122 122
\ |
{ {
1 i 1 \ f
1 -, ; [
|
00 \ ‘ : PEAK_BE(UN B0} TP PEAK(UND)
| 1
M—MW 3 A BAT Hetbndearte
| M ‘ ‘
% ‘ : % i
Peak ‘ ;
1. | i 11 ‘
| ‘ |
5713, 5128, 5730 5752 1 0. 5800, 7000
Frequency (MHz) Frequency (WH2)
Site & O3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_ BE(UNTI) B3 3n 91200-82114-24711 HRIZONTAL Condition: PEAK(UNIT) 3u 91260-82114-246711 HORTZONTAL
+ RBW:1000.000kHz VBH: 3000, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 000kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe de G W G B B B a dg WodWe die G W G B B B @ dg
1 5M8.62 57.54 68.20 -10.66 45.99 33.79 1118 33.42 .00 113 104 PEAK 1 5700.00 95.39 ------ =-oeee 83.98 33.58 11.20 33.37 0.0 113 184 PEX
4ggLevel(0Buvim)
: |
122 |
|
{
! |
1
" |
|
g 1
| AVG_54
| NSy
e
1% ’_/‘-"/ | |
Avg Blank \
11 i
\ |
1 0. 4600, 5800, 7000
Frequency (WH2)
Site & O3CHI2-HY
Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RBW:1000. 000kHz VBi: 1.200ktiz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedije B W e B B B o dg
1 5700.00 89.82 ------ ------ 7.57 33.62 11.20 33.37 0.00 113 104 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 564 of 567
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Pol. Vertical Fundamental
1 Level (dBuvim) 1 Level (dBuVim)
\
| |
122 122
| \
{ {
! | \ | 1
757 ‘ o,
|
00 ‘\ ‘ ‘ PEAK_BE(UN B A | Y v e T e e 1 s [ 3 PEAKIUNDY
\
M.w.u skt .‘1A T 3 !~ LT L nautidad
| | bbbt | |
% ‘ % !
Peak ‘ \ ‘ |
1 ‘ 1 1l ‘ ‘
5713, 5726, 5730, 5752 5765 1 200, 3400, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE(UNIT) B3 3s 91200-02114- 248711 VERTICAL Condition: PEAK(UNII) 3 91200-82114-248711 VERTICAL
+ RBIN:1000. 000kHz VBA: 300,000kt SWT:Auto + RBI:1000. 000kHz VBW: 3000,000KHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwje B oW dn b B B deg W B/ B/e 8 B dbfn B B B deg
1 5750.77 57.26 68.20 -10.94 45.70 33.88 11.18 33.42 Q.00 315 79 PEAK 1 5700.00 92.80 ------ --eee- 8139 33.58 11.20 33.37 Q.08 315 T9PEK
44qLE¥el (Buvim)
! \
122 |
\
{
! |
" 1
" |
| AVG_54
_____.L-vm e
Avg Blank ‘ ‘
i/ :
N
1 200, 4600. 5800, 7000
Frequency (WH2)
Site @ @3CHI2-HY
Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBIN:1000.000kHz VBW:1,200kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B B/e 8 B dbfn B B B deg
1 570000 85.37 ----e weeeee 73.96 33.58 11.20 33.37 0.08 315 79 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 565 of 567

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
gl B gl Bavm)
T T
1 i 1 i
’ i ; |
o, ‘ 0 ‘
:JJ_U_!_' n —r——F 1 I Mﬂ e o —r—— 1 o mml!l
= qﬂmﬁy :I T WA-WJ
1% b a* |
Peak ; \
15— 1
Avg | -
9200, 11400, 20, 11400,

1 15800, 18000
Frequency (MHz)
Site  : @3CHI2-HY
Condition: PEAK(UNII) 3m 91200-82114-246711 HORIZONTAL
Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mz dBuV/mdBuV/m 08 B dB/m 0B 0B 0B cm deg
1 7600.00 52.61 74.00 -21.39 67.40 36.40 14.51 66.24 0.54 390 300 Peak
2 7600.00 49.54 54,00 -4.46 64.33 36.40 14.51 66.24 ©.54 390 300 Average
3 11400.00 47.74 74.00 -26.26 56.68 39.20 18.19 66.62 0.29 == Peak
4 17100.00 51.10 68.20 -17.10 56.71 38.00 22.84 66.96 .51 - PEA

1 15800, 16000
Frequency (WHz)
Site  : 3CHI2-HY
Condition: PEAK(UNIT) 3u 91200-62114-24711 VERTICAL
Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mz dBuV/mdBuV/m 08 dBw dB/n 0B 0B 0B cm deg
1 760000 49.10 74.00 -24.99 63.89 36.40 14,51 66.24 0.54 100 87 Peak
2 760000 44.65 54.00 -9.35 59.44 36.40 14.51 66.24 0.54 100 87 Average
3 1140000 47.95 74.00 -26.85 56.89 39.20 18.19 66.62 0.9 -- - Peak
4 17100.00 50.54 68.20 -17.66 56.15 38.00 22.84 66.9%6 .51 .-  -- PEA

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E1 - 566 of 567
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Report No. : FR491243C

Pol. Horizontal Vertical
i L)
J ] J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
14.47G g ; Tog
‘ G54 G54
~14.5G :
] ]
Avg 50 — 7 A
fl | fl
1 i i 448, i 14500 1 i 1482 448, 1, ]
Frequency (W) Frequency (M)
Site O Site O
Conditon: AV 54 3n 2004212424071 WRIZOMAL Conditon: AV 54 3n 0004012424071 VERTICAL
i L)
J ] J o
' ] ' \
1050 1 ‘ 1050
] ‘ | ]
17.7G g ; Tog
‘ G54 G54
~18G :
Avg B0 | | i 350 |
fl | fl
! |
f 11180 118, {184, 1194, 18000 f 11180, 118, {784, 1940 18000
Frequency (W) Frequency (M)
Site O Site O

Condition: AVG_54 3n 91260-82114-248711 HRTZONTAL

Condition: AVG_54 3n 91260-02114-240711 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E1- 567 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Temperature : 18.5~24.3°C
Test Engineer : Jack Cheng, Ray Lung and Sky Chang
Relative Humidity : |52~71%
Note symbol
-L Low channel location
-R High channel location
E2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate

Mode 48 | U-NII-3 | 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 49 | U-NII-3 | 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 50 | U-NII-3 | 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 51 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 52 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 53 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 54 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 26/0 RU -
Mode 55 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 52/37 RU -
Mode 56 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO | 106//53 RU -
Mode 57 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 26/4 RU -
Mode 58 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 52/38 RU -
Mode 59 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 157 5785 MCSO | 106/53 RU -
Mode 60 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 26/8 RU -
Mode 61 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 52/40 RU -
Mode 62 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO | 106/54 RU -
Mode 63 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO | 106//53 RU SHF
Mode 64 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 @ 106//53 RU LF
Mode 112 | U-NII-3 | 5.725-5.85 2 802.11a 149 5745 6Mbps - -
Mode 113 | U-NII-3 | 5.725-5.85 2 802.11a 157 5785 6Mbps - -
Mode 114 | U-NII-3 | 5.725-5.85 2 802.11a 165 5825 6Mbps - -
Mode 115 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 116 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 157 5785 MCSO0 Full RU -

TEL: 886-3-327-0868 Page Number :E2-10f 177

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 117 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 118 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 26/0 RU -
Mode 119 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 52/37 RU -
Mode 120 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 @ 106//53 RU -
Mode 121 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 157 5785 MCSO0 26/4 RU -
Mode 122 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 157 5785 MCSO0 52/38 RU -
Mode 123 | U-NII-3 = 5.725-5.85 2 802.11ax HE20 157 5785 MCSO | 106/53 RU -
Mode 124 | U-NII-3 = 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 26/8 RU -
Mode 125 | U-NII-3 = 5.725-5.85 2 802.11ax HE20 165 5825 MCSO0 52/40 RU -
Mode 126 | U-NII-3 = 5.725-5.85 2 802.11ax HE20 165 5825 MCSO | 106/54 RU -
Mode 127 | U-NII-3 | 5.725-5.85 2 802.11ax HE20 149 5745 MCSO0 @ 106//53 RU SHF
Mode 128 | U-NII-3 = 5.725-5.85 2 802.11ax HE20 149 5745 MCSO | 106//53 RU LF
Mode 138 | U-NII-3 | 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 Full RU -
Mode 139 | U-NII-3 | 5.725-5.85 1 802.11n HT20 157 5785 MCSO0 Full RU -
Mode 140 | U-NII-3 | 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 Full RU -
Mode 150 | U-NII-3 | 5.725-5.85 2 802.11n HT20 149 5745 MCSO0 - -
Mode 151 | U-NII-3 | 5.725-5.85 2 802.11n HT20 157 5785 MCSO - -
Mode 152 | U-NII-3 = 5.725-5.85 2 802.11n HT20 165 5825 MCSO0 - -
TEL: 886-3-327-0868 Page Number :E2-20f 177

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

E2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 | 5644.23 48.88 68.20 -19.32 \% Peak | Pass - Band Edge

* 802.11a 149 | 7660.00 48.50 54.00 -5.50 H Avg. Pass - Harmonic
802.11a 157 | 5944.89 50.24 68.20 -17.96 \% Peak | Pass - Band Edge

o 802.11a 157 | 7713.00 48.43 54.00 -5.57 H Avg. Pass - Harmonic
802.11a 165 | 5934.38 50.00 68.20 -18.20 \% Peak | Pass - Band Edge

>0 802.11a 165 | 11650.00 40.37 54.00 -13.63 \% Avg. Pass - Harmonic
802.11ax HE20 149 @ 5647.85 49.11 68.20 -19.09 \% Peak | Pass FullRU | Band Edge

> 802.11ax HE20 149 @ 7660.00 48.35 54.00 -5.65 H Avg. Pass Full RU Harmonic
802.11ax HE20 157 | 5939.11 49.25 68.20 -18.95 \% Peak | Pass Full RU | Band Edge

> 802.11ax HE20 157 | 7715.00 48.13 54.00 -5.87 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 165 5938.75 50.08 68.20 -18.12 \Y Peak = Pass FullRU | Band Edge

>3 802.11ax HE20 | 165 | 11650.00 40.49 54.00 -13.51 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 149 5609.72 48.54 68.20 -19.66 \% Peak | Pass 26/0 RU | Band Edge

> 802.11ax HE20 | 149 | 11490.00 40.01 54.00 -13.99 H Avg. Pass 26/0 RU | Harmonic
802.11ax HE20 | 149 | 5600.29 48.11 68.20 -20.09 \% Peak | Pass | 52/37 RU Band Edge

> 802.11ax HE20 149 | 7660.00 49.37 54.00 -4.63 H Avg. Pass | 52/37 RU = Harmonic
802.11ax HE20 | 149 | 5618.71 48.70 68.20 -19.50 \% Peak | Pass | 106//53 RU Band Edge

> 802.11ax HE20 | 149 | 7660.00 49.68 54.00 -4.32 H Avg. Pass | 106//53 RU Harmonic
802.11ax HE20 | 157 | 5934.16 50.60 68.20 -17.60 \% Peak | Pass 26/4 RU | Band Edge

> 802.11ax HE20 | 157 | 11570.00 47.51 54.00 -6.49 H Avg. Pass 26/4 RU | Harmonic
802.11ax HE20 | 157 | 5927.89 50.31 68.20 -17.89 \% Peak | Pass | 52/38 RU Band Edge

> 802.11ax HE20 157 | 7713.00 49.15 54.00 -4.85 H Avg. Pass | 52/38 RU | Harmonic
802.11ax HE20 | 157 | 5614.99 49.01 68.20 -19.19 H Peak | Pass | 106/53 RU Band Edge

> 802.11ax HE20 157 | 7713.00 49.31 54.00 -4.69 H Avg. Pass | 106/53 RU | Harmonic
802.11ax HE20 | 165 5940.50 50.57 68.20 -17.63 H Peak = Pass @ 26/8 RU Band Edge

*0 802.11ax HE20 | 165 | 11650.00 47.82 54.00 -6.18 H Avg. Pass 26/8 RU | Harmonic
802.11ax HE20 | 165 | 5932.50 49.53 68.20 -18.67 \% Peak | Pass | 52/40 RU Band Edge

o 802.11ax HE20 | 165 | 11650.00 41.80 54.00 -12.20 H Avg. Pass | 52/40 RU @ Harmonic
802.11ax HE20 | 165 | 5937.50 49.93 68.20 -18.27 \% Peak | Pass | 106/54 RU Band Edge

% 802.11ax HE20 | 165 | 11650.00 41.17 54.00 -12.83 H Avg. Pass | 106/54 RU Harmonic

TEL: 886-3-327-0868 Page Number : E2-30f 177

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
63 SHF 149 | 39462.40 41.76 54.00 -12.24 \% Avg. Pass - SHF
64 LF 149 | 799.21 36.73 46.00 -9.27 \% Peak | Pass - LF
802.11a 149 | 5605.37 49.32 68.20 -18.88 H Peak | Pass - Band Edge
2 802.11a 149 | 7660.00 49.10 54.00 -4.90 H Avg. Pass - Harmonic
802.11a 157 | 5949.18 49.93 68.20 -18.27 H Peak | Pass - Band Edge
e 802.11a 157 | 7713.00 48.44 54.00 -5.56 H Avg. Pass - Harmonic
802.11a 165 5931.00 49.96 68.20 -18.24 H Peak = Pass - Band Edge
e 802.11a 165 | 11650.00 41.08 54.00 -12.92 H Avg. Pass - Harmonic
802.11ax HE20 | 149 5638.57 48.90 68.20 -19.30 \% Peak | Pass FullRU | Band Edge
o 802.11ax HE20 149 @ 7660.00 49.08 54.00 -4.92 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 157 | 5937.96 49.82 68.20 -18.38 H Peak | Pass FullRU | Band Edge
He 802.11ax HE20 157 | 7713.00 48.41 54.00 -5.59 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 165 5936.00 49.76 68.20 -18.44 \Y Peak = Pass FullRU | Band Edge
H 802.11ax HE20 | 165 | 11650.00 40.89 54.00 -13.11 \% Avg. Pass Full RU Harmonic
802.11ax HE20 149 @ 5600.73 48.43 68.20 -19.77 H Peak | Pass 26/0 RU | Band Edge
e 802.11ax HE20 149 @ 7660.00 49.77 54.00 -4.23 H Avg. Pass 26/0 RU | Harmonic
802.11ax HE20 149 @ 5648.14 48.63 68.20 -19.57 \% Peak | Pass 52/37 RU | Band Edge
9 802.11ax HE20 149 | 7660.00 49.76 54.00 -4.24 H Avg. Pass | 52/37 RU = Harmonic
802.11ax HE20 | 149 | 5603.34 49.45 68.20 -18.75 H Peak | Pass | 106//53 RU Band Edge
120 802.11ax HE20 149 | 7660.00 49.95 54.00 -4.05 H Avg. | Pass | 106//53 RU| Harmonic
802.11ax HE20 | 157 | 5948.85 48.93 68.20 -19.27 H Peak | Pass 26/4 RU | Band Edge
12 802.11ax HE20 157 | 7715.00 49.37 54.00 -4.63 H Avg. Pass 26/4 RU | Harmonic
802.11ax HE20 | 157 | 5941.26 49.59 68.20 -18.61 \% Peak | Pass | 52/38 RU Band Edge
122 802.11ax HE20 157 | 7715.00 49.64 54.00 -4.36 H Avg. Pass | 52/38 RU | Harmonic
802.11ax HE20 | 157 | 5934.00 50.47 68.20 -17.73 H Peak | Pass | 106/53 RU Band Edge
123 802.11ax HE20 157 | 7713.00 49.11 54.00 -4.89 H Avg. Pass | 106/53 RU | Harmonic
802.11ax HE20 | 165 | 5944.88 49.55 68.20 -18.65 H Peak | Pass 26/8 RU | Band Edge
1 802.11ax HE20 | 165 11650.00 40.78 54.00 -13.22 \% Avg. Pass 26/8 RU | Harmonic
802.11ax HE20 165 | 5929.38 49.78 68.20 -18.42 H Peak | Pass @ 52/40 RU | Band Edge
12 802.11ax HE20 | 165 11650.00 41.03 54.00 -12.97 \% Avg. Pass | 52/40 RU | Harmonic
802.11ax HE20 165 | 5948.63 49.77 68.20 -18.43 H Peak | Pass 106/54 RU | Band Edge
126 802.11ax HE20 | 165 11650.00 41.23 54.00 -12.77 \% Avg. Pass | 106/54 RU | Harmonic
TEL: 886-3-327-0868 Page Number : E2-40f 177
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
127 SHF 149 | 38814.36 42.37 54.00 -11.63 \% Avg. Pass - SHF
128 LF 149 | 796.30 37.06 46.00 -8.94 \% Peak | Pass - LF
802.11n HT20 | 149 5621.17 48.52 68.20 -19.68 \% Peak | Pass Full RU | Band Edge
138 802.11n HT20 | 149 7660.00 48.43 54.00 -5.57 H Avg. Pass Full RU Harmonic
802.11n HT20 | 157 @ 5941.59 50.49 68.20 -17.71 H Peak | Pass Full RU | Band Edge
139 802.11n HT20 | 157 @ 7715.00 47.92 54.00 -6.08 H Avg. Pass Full RU Harmonic
802.11n HT20 165 | 5929.13 50.96 68.20 -17.24 H Peak | Pass FullRU | Band Edge
1o 802.11n HT20 | 165 11650.00 42.46 54.00 -11.54 H Avg. Pass Full RU Harmonic
802.11n HT20 | 149 5631.76 48.71 68.20 -19.49 \% Peak | Pass - Band Edge
10 802.11n HT20 149 | 7660.00 49.82 54.00 -4.18 H Avg. Pass - Harmonic
802.11n HT20 | 157 @ 5927.07 50.16 68.20 -18.04 H Peak | Pass - Band Edge
b 802.11n HT20 | 157 @ 7715.00 49.52 54.00 -4.48 H Avg. Pass - Harmonic
802.11n HT20 | 165 | 5928.50 50.06 68.20 -18.14 \Y Peak = Pass - Band Edge
152 802.11n HT20 | 165 | 11650.00 40.43 54.00 -13.57 H Avg. Pass - Harmonic
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Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
140 PEAR_BEBALTO-29 14
1225 /‘ 12251
- 105, ]
15 7
/ 475
70
(1T | S e U LA EA(UNI
71 1 g 4 ‘.—M
el A R R At e il MWW 5!
- [ S
30 it
il
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 20, 3400, 4600, 5600, 7000
Site  : BICH2L-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1S-E_LEXCE3ALBEN 248711 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIL-HY
Condition: PEAK(UNIT) 3n ORH1S-E_LE2CA3A1EN 240711 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBi: 1080 DR0kHz VB&I'}&H anekiz SﬁT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read ot Cable Preamy huc dPos  Thos
1 SE.6 4850 6R.20-19.70 .M B3 LR 1B 0.0 18 33 PR Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5650.83 46.86 68.22 -21.36 35.38 33.20 13.61 35.33 0.0 128 333 PEAK -
3 570165 47.61 105.66 -58.05 35.79 33.51 13.67 35.36 0.00 128 333 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 S79.06 45.91 110.94 -62.03 37.01 33.58 13.69 35.37 0.00 128 333 PEAK 1 ST5.00 9604 ---en <eooen B4.01 33.68 13.73 3538 .00 128 333 PEAK
gLl BV
1225
105,
1
75
00
AVG_54
525
e
350
it
_'-v—'_f'_'—’
Avg Blank parv=t=
1.
1000 200, 4600, 5600, 7000
Frequency (MHz)
Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3AIEN 240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 574500 89.67 ------ ------ 77.64 33.68 13.73 35.38 0.8 128 333 AVERAGE
TEL: 886-3-327-0868 Page Number : E2-60f 177
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Pol. Vertical Fundamental
. Level (BuVim)  Level (dBuVim)
14 PEAR_BEBA_TH-Z4] 14
1225 /‘ 115
1 105 1
w5 !
/l w5
70
ﬂr' T | W e | U 1N EAKINI)
5! 4 hl«m}.
AW ST Z»M,“, PIRVRPHIPRRPN R S Y oo 5! )
350 e e hagor o i T
TR i
17 e
Peak
11!
5600 5629, 5658, 5687 5716, 5145
Frequency (MHz)
1000 2200, 3400, 5800, 7000
Site  : B3CH2L-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNII) 3n ORH1G-E_LE2CA3A1EN 240711 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos

1 SEA.23 4888 68.20 -19.32 3744 33.17 13.60 35.33 0.80 37 299 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark

1 565B.61 46.57 ©68.65 -22.88 35.89 33.20 13.61 35.33 @.08 327 299 PEAK T EE——

3570121 4.6 105.54 -57.48 36.25 33.50 13.67 35.35 0.00 327 299 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

4572879 51.22 112.59 -61.37 39.32 33.58 13.69 35.37 @.08 327 299 PEAK 1 574508 95.82 ------ oo 83.79 33.68 13.73 35.38 0.8 327 299 PEAK
" Level (dBuV/m)
1225
105,

1
8§75
00
s AVG_54)
) A
= b
.—«—'—"_F'
Avg Blank pre=

1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 574508 89.82 ------ oo 7179 3368 1373 3538 8.80 327 299 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtweI{llBu\mn] ) Level (dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI)| EAK(UNI)
700 A L] | ] [ 700 LA | L] | ] [
1 VG_54 1 VG_54
vl = v -
525 . o e Rl ! ol Pt '
350 3540
Peak
115 7.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CA3ALBEN_240711 HORIZONTAL Conditien: PEAK(UNIT) 3m DRH18-E_LE2CA3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 7660.08 54.60 74.00 -19.40 37.95 36.58 16.31 37.84 @.88 315 115 PEAK 1 7666.08 52.78 74.60 -21.22 36.13 36.58 16.31 37.84 @.89 311 268 PEAK
1 760.08 43.50 54.8@ -5.50 31.85 36.58 16.31 37.84 @.88 315 115 AVERAGE 1 7666.08 46.03 54.60 -7.97 29.38 36.58 16.31 37.84 .80 311 260 AVERAGE
3 1149%.08 49.96 74.00 -24.64 32.52 33.50 19.50 4l.0@ 0.4 - -- PEAK 3 11499.0@ 50.14 74.60 -23.86 3279 38.50 19.56 4l.b@ 0.4 - -- PEAK
4 11490.00 46.46 54.00 -13.54 23.82 38.50 19.50 4l.0@ 0.4 - -- AVERAGE 4 11490.00 40.57 54.00 -13.43 23.13 38.50 19.50 4l.06 0.4 - -- AVERAGE
5 17235.08 52.25 68.20 -15.95 34.88 39.87 24.81 46.97 0.46 - -- PEAK 5 17235.0@ 51.51 68.20 -16.39 34.44 39.87 24.01 46.97 0.46 - -- PEAK
TEL: 886-3-327-0868 Page Number : E2-80f 177
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 7 A —— 1
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 E2-90f 177
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Report No. : FR491243C

Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
1 PERR_BEEALT0-24 14
125 | 115
ANE il
- 105
815
/ 475
70
1T | S e O 1 U 18! EA(UNI
1.0 L) "
52.“"..‘ W‘_N'AT‘L nini] P AN "VMAW 0
vl "
%" dhuty ““M"M
E WW
o | auepthah
1 T
Peak ’
1.
5600 5637, 5674. 571, 5748, 5785
Fraquency (MHz)
1000 200, 4600, 5800, 7000
Site  : BICH2L-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRHLS-E_LEQCBIALSEN 248711 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIL-HY
Condition: PEAK(UNIT) 3n ORH1S-E_LE2CA3A1EN 240711 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBi: 1080 DR0kHz VB&I'}&H anekiz SﬁT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read ot Cable Preamy huc dPos  Thos
1 SE5.51 48,39 6820 -19.81 3695 BT LR 1533 0.0 105 285 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1 O5650.14 4323 68.30 -20.07 36.75 33.20 13.61 3533 0.0 105 285 PEAC N ———
3570249 43.64 105.99 -57.26 36.82 33.51 13.67 35.35 0.00 105 285 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572007 45.55 110.95 -65.40 33.65 3358 13.69 3537 0.00 105 285 PEAC 1 578580 05,57 ----or -eooe- B3.50 33.70 13.78 341 0.89 195 285 PEAC
- 1oLevel (dBuvm)
1225
105
5
00
VG54
525
S ———]
350
_,_,_,—/"‘"W
Avg Blank =T
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3AIEN 240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.00 89.89 ------ ------ 77.02 3370 13.77 35.40 0.80 105 285 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E2-10 of 177
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Pol. Horizontal Fundamental

1o Level (dBuvim)

" -

Iﬂ.‘%

0 \ REAN BEBA) 1624

52! S 3 4

WWWMIV R st Wi

350
Peak i Blank

5785 5818, 5851, 5684, 5017, 5950

Frequency (Miz)

Site + B3CH21-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 48.39 110.89 -62.50 36.27 33.70 13.86 35.44 @.80 185 285 PEAK
5869.81 50.06 186.65 -56.59 37.94 33.78 13.87 35.45 @.80 185 285 PEAK
5923.44 43.47 69.35 -20.85 36.36 33.65 13.94 35.48 @.80 185 285 PEAK
5047.20 49.77 68.20 -18.43 37.68 33.61 13.97 35.49 @.80 185 285 PEAK

e ra

TEL: 886-3-327-0868 Page Number 1 E2-11 of 177
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Level [dBuVim) 1 nLevel[dBuVim)
1% PERR_BEBA_Th-Z4] 14
1225 1228
ANE —
o 105
815 I
} w5
70
M} T S e 5 L[ EAKINI)
1 3 N
% PP TRRCITY .42.‘ o ittt - g um.»'.i""" . ‘
bk, it [erumg R R
350 i . WW
3 PRI
Peak .
17!
5600 5637, 5674, 5M1. 5748 5785
Frequency (MH)
1000 20, 0, 5400, 00
Site  : B3CH2L-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNII) 3n ORH1G-E_LE2CA3A1EN 240711 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos
1 S5 .92 6B -19.08 T4 B LG .33 0.00 25 301 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 565143 48.35 69.26 -20.91 36.85 33.21 13.61 35.33 0.0 295 301 PEAK -
3570194 49.43 105.74 -56.31 37.61 33.51 13.67 35.36 0.00 295 381 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 SM.05 47.69 11137 -63.68 35.79 33.58 13.69 35.37 0.00 295 381 PEAK 1 575,80 9493 ----en -eooen 82.36 33.70 13.77 35.40 0.80 295 38l PEAK
PNECICIL)
1225
105,
85
00
| MG 54
5!
“ IR I
50 =
J.,._,..l""-'
Avg Blank part
1.
1000 2200, 4600, 5800, 7000
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.08 89.27 ------ oo 7128 3.0 1377 3540 8.80 295 361 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-12 of 177
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Pol. Vertical Fundamental
1w Level (dBuVim)
s |
105 .
u
s \W EN BER, 1524
2 4
a QU ORA iM".‘mrn ot ik Tl
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Fraquency (MHz)
Site & B3CH21-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.96 46.30 116.89 -64.59 34.18 33.70 13.86 35.44 @.08 295 361 PEAK
1 5871.96 49.18 106.65 -56.87 37.85 33.70 13.88 35.45 0.8 295 3@l PEAK
3592492 47.44 68.26 -20.82 35.33 33.65 13.94 35.48 0.08 295 3@l PEAK
4 504489 50.24 68.20 -17.96 38.16 33.61 13.96 35.49 @.08 295  3@1 PEAK

TEL: 886-3-327-0868 Page Number 1 E2 - 13 of 177
FAX: 886-3-327-0855
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Report No. : FR491243C

Pol. Horizontal Vertical
4 LEVel {dBuVim) . Level {dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI) EAK(UNI)
700 A L] | ] [ 700 LA | L] | ] [
25 1 N 4G 54 . 1‘ — AYG_54
s st bt b st +
350 3540
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CA3ALBEN_240711 HORIZONTAL Conditien: PEAK(UNIT) 3m DRH18-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 771308 53.98 74.00 -20.62 37.40 36.50 16.35 37.19 @.83 393 147 PEAK 1 7713.0@ 52.67 74.60 -21.33 36.89 36.50 16.35 37.18 @.83 367 265 PEAK
2 771308 43.43 54.8@ -5.57 31.8B5 36.50 16.35 37.16 @.83 393 147 AVERAGE 1 7715.0@ 45.81 54.60 -8.19 29.23 36.50 16.35 37.18 .83 367 265 AVERAGE
3 11570.08 49.45 74.00 -24.51 32.84 38.50 19.57 4l.be 0.43 - -- PEAK 3 11576.0@ 50.48 74.60 -23.60 32.96 38.50 19.57 41.06 0.43 - -- PEAK
4 1157000 46.38 54.00 -13.62 22.94 33.58 19.57 4L.b6 0.43 - -- AVERAGE 4 11570.00 40.41 54.00 -13.59 22.97 38.58 19.57 4L.86 0.43 - -- AVERAGE
5 17355.08 53.21 68.20 -14.99 35.77 39.91 2418 47.83 0.46 - -- PEAK 5 17355.0@ 52.43 68.20 -15.77 34.99 39.91 2418 47.83 0.4 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 E2 - 14 of 177
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg i — — 7 A——
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (HHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 E2 - 15 of 177

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1 Level (BuVim)  Level (dBuVim)
1225 \\ 115
1 106
T
\ e w5
700 PEAK BE(B4).16-24)
T | W e | U 1N EAKIUNI)
71 M‘F 1 2 3 4
fothbepmsigouy bttt o g it ey 5 .
30 - i ik '
50 ot
17
Peak
11!
5825 5850, 5875, 5900, 5925, 5950
Fraquency (MHz)
1000 200, 3400, 4600 5800, 7000
Site  : B3CH2L-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNIT) 3n ORH1S-E_LE2CA3A1EN 240711 HORTZONTAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos
1 5E54.50 5214 11094 -50.80 40.80 3370 13.86 35.44 0.80 108 334 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5871.56 49.39 106.18 -56.79 37.26 33.70 13.88 35.45 0.8 108 334 PEAK T EE——
3592238 49.68 70.13 -20.45 37.56 33.66 13.94 35.48 0.00 108 334 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5931.63 49.27 68.20 -18.93 37.16 33.64 13.95 35.48 0.8 108 334 PEAK 1 5825.88 95.68 ------ ------ 83.58 3370 13.82 35.42 @.80 1@ 334 PEAK
" Level (dBuV/m)
1225
105,
8§75
00
i AVG_54)
52!
k] NP e
50 —
_,-w—o-“-#
Avg Blank e
1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3AIEN 240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 585.88 88.79 ------ ---eee 76.69 3370 13.82 35.42 0.80 100 334 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1 Level (BuVim)  Level (dBuVim)
1225 \\ 115
1 106
115
\\ e w5
700 PEAK BE(B4).16-24)
T | W e | U 1N EAKIUNI)
5! W | 2 4
(L RATTRE T RA T TR ST . ‘
30 o b, g T
350 PRI Loa N
Peak f
11!
5825 5850, 5875, 5900, 5925, 5950
Fraquency (MHz)
1000 200, 3400, 4600 5800, 7000
Site @ G3CHZL-HY Frequency (MiHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNII) 3n ORH1G-E_LE2CA3A1EN 240711 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos
L SBSA.63 5030 10165 6135 3518 3.0 1.8 35.44 000 3B 295 PEMC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5873.13 49.99 105.72 -55.73 37.86 33.70 13.88 35.45 @.08 336 295 PEAK - . . o O o
3 5925.80 48.65 68.20 -19.55 36.54 33.65 13.94 35.48 0.00 336 295 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5934.3% 50.08 68.20 -18.28 37.99 33.63 13.95 35.48 @.88 336 295 PEAK 1 5825.80 95.58 ------ ------ 83.48 33.70 13.83 35.43 .60 336 295 PEAK
" Level (dBuVim)
1225
105,
8§75
700
i AVG_54)
52!
“ [ SN e
= MW
Avg Blank pe
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.08 B88.64 ------ ----ee 76.54 3370 13.82 35.42 8.80 336 295 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | ] [ (T I ] | [ —— |
s AYG 54 . AYG 54
9 P e R T o
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 1 A5800. 18000 000 9200, 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site @ 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CA3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11656.00 49.60 74.00 -24.40 32,16 33.50 19.64 4L13 @43 - -- PEA 1 11650.08 49.72 74.66 -24.28 32.28 38.50 19.64 4L13 @43 - - PEAK
1 11650.00 40.33 54.00 -13.67 22,89 38.50 19.64 4L13 043 .- -- AVERAGE 2 11650.00 40.37 54.60 -13.63 12,93 38.50 19.64 4L13 @43 - -- AVERAGE
3O17475.00 52.35 68.20 -15.84 34.75 40.05 24.20 47.18 0.46 .- -- PEAK 3 17475.08 53.08 68.20 -15.20 35.30 4.05 2420 47.16 046 - - PEAK
TEL: 886-3-327-0868 Page Number 1 E2 - 18 of 177

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg %l %) ]
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 E2-190f 177

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

. Level (BuVim)  Level (dBuVim)

14 PEAR_BEBA_TH-Z4] 14
1225 /‘ 115
1t 105 .

w5 A

[ w5
70 4
M# T | W e | U [N EAKIUNI)
3
2 Mt i A N T Y aPr ’ng
ATV W AT Yt WA . R " " T+ 52. o .
%50 vawr*’“ i b
%, » i u..MM
Peak .
11!
5600 5629, 5658, 5687 5716, 5145
Frequency (MHz)
1000 200, 3400, 5800, 7000
Site  : B3CH2L-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNIT) 3n ORH1S-E_LE2CA3A1EN 240711 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos
L SEB.08 464 68.20-19.56 331 BT DBLSE B2 000 19 33 PEM Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.46 46.55 68.54 -21.99 35.67 33.20 13.61 35.33 @.00 180 332 PEAK - o . o O O 0
3 5710.20 52.66 108.06 -55.40 40.58 33.54 13.68 35.35 0.00 108 332 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572485 66.81 121.85 -55.84 54.88 33.60 13.70 35.37 @.80 18@ 332 PEAK 1 5745.00 96.78 ------ ------ 84.67 33.68 13.73 35.38 0.0 1ee 332 PEAK
gLl BV
1225
105
1
5
00
VG54
525
I S
350
T
M
Avg Blank ot
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3AIEN 240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 574500 89.14 ------ ------ 77,11 33.68 13.73 35.33 @.80 108 332 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E2 - 20 of 177

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Level (BuVim)  Level (dBuVim)
14 PEAR_BEBA_TH-Z4] 14
1225 7 115
1 106
1
875 et
j w5
70
Mﬁ T | W e | U 1N EAKINI)
U
19
51"\J_\v..v AR AL el b _FMA.JI_‘IA“MNMN" ' 5 N
350 i i b W79
%50 f MWW
i [
Peak
11!
5600 562, 5658, 5687 5716, 5145
Fraquency (MHz)
1000 2200, 3400, 5800, 7000
Site @ G3CHZL-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNII) 3n ORH1G-E_LE2CA3A1EN 240711 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos
L OS.85 4911 68.20-19.09 .66 B0 LL6L .33 0.0 323 384 PEMC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.90 47.99 68.87 -20.88 36.50 33.21 13.61 35.33 @.08 323 384 PEAK - . . o O o
3571890 53.23 110.49 -57.26 41.33 33.58 13.69 35.37 0.00 323 384 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572050 54.86 111.93 -57.87 42.16 33.58 13.69 35.37 @.80 323 304 PEAK 1 574500 94,15 ------ ----e- 82,15 33.66 13.72 35.38 0.8 323 304 PEAK
gLl BV
1225
105
1
5
00
VG54
525
ey e T
350
.A—'--—"H
Avg Blank e
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG 54 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 574588 88.53 ------ oo 76.58 33.68 13.73 3538 8.80 323 364 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E2-210f 177

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
1 MLwel{dBile) ) Level (dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI)| EAK(UNI)
700 A L] | ] [ 700 LA | L] | ] [
. 1 A VG_54 . N VG_54
RS A 0 o et T
350 3540
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CA3ALBEN_240711 HORIZONTAL Conditien: PEAK(UNIT) 3m DRH18-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 7660.08 53.87 74.00 -20.13 37.22 36.58 16.31 37.84 @.88 397 128 PEAK 1 7666.08 51.77 74.80 -22.23 35.12 36.58 16.31 37.04 0.5 127 34 PEAK
1 760.08 43.35 54.88 -5.65 3170 36.58 16.31 37.84 0.8 397 128 AVERAGE 1 7660.0@ 45.37 54.80 -B.63 28.72 36.58 16.31 37.04 0.5 127 34 AVERAGE
3 1149%.08 56.24 74.00 -23.76 32.80 38.50 19.50 4l.e 0.4 - -- PEAK 3 11490.00 49.56 74.60 -24.44 3212 38.50 19.50 4l.e@ 0.4 - -- PEAK
4 11490.00 46.45 54.00 -13.55 23.81 38.50 19.50 4l.0@ 0.4 - -- AVERAGE 4 11490.00 40.54 54.00 -13.46 23.10 38.50 19.50 4l.06 0.4 - -- AVERAGE
5 17235.08 52.29 68.20 -15.91 34.92 39.87 24.81 46.97 0.46 - -- PEAK 5 17235.0@ 51.75 68.20 -16.45 34.38 39.87 24.01 46.97 0.46 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol.

Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % — %)
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL: 886-3-327-0868 Page Number 1 E2-230f 177

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
140 PERR_BEEALT0-24 14
125 | 115
ANE il
- 105
815
} 475
70
" 0 e T e e M BN
5/ oy 3y )
bbb ot A AR A S A PRI et St ) )
10 WWWW
350 A LMNWW
1! =
Peak
1.
5600 5637. 5674. 5711, 5748, 5785
Fraquency (MHz)
1000 200, 4600, 5800, 7000
Site  : BICH2L-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRHLS-E_LEQCBIALSEN 248711 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIL-HY
Condition: PEAK(UNIT) 3n ORH1S-E_LE2CA3A1EN 240711 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos + RBi: 1080 DR0kHz VB&I'}&H anekiz SﬁT'Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read ot Cable Preamy huc dPos  Thos
1 SELOE .65 6B -19.55 .8 B 1LY 1.3 0.00 109 285 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1 5650.31 46.64 68.44 -21.B0 35.16 33.20 13.61 3533 0.0 109 285 PEAC N ———
3 570.83 4.8 105.43 -57.35 36.27 33.50 13.67 35.35 0.00 109 285 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572007 46.82 110.95 -64.13 34.92 3358 13.69 3537 0.00 109 285 PEAC 1 578580 06,19 ----or -ooe- BL12 337 13.77 3[40 0.89 109 285 PEAC
- 1oLevel (dBuvm)
1225
105
5
00
VG54
525
w0 . ]
Iy
Avg Blank T
1.
1000 200, 40, 400, 5800, 7000
Frequency (MHz)
Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3AIEN 240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.00 88.73 ------ ------ 76.66 33.70 13.78 35.41 @.80 109 285 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E2 - 24 of 177

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

15 K

875
s \W EN BER, 1524
" )
a LT — IR T ‘mMa.uA
t . . it Mhfinptttraly
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site & B3CH21-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.96 46.70 110.89 -64.19 34.58 33.70 13.86 35.44 @.80 109 285 PEAK
5874.93 43.13 185.22 -57.09 36.80 33.70 13.88 35.45 @.80 189 285 PEAK
5924.92 43.82 68.26 -19.44 36.71 33.65 13.94 35.48 @.80 109 285 PEAK
5043.90 49.08 68.20 -19.12 37.6@ 33.61 13.96 35.49 @.80 189 285 PEAK

e ra

TEL: 886-3-327-0868 Page Number 1 E2 - 250f 177
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

1o Lavel[dBuVim) - 1oLevel (dBuvm)

14 PERR_BEBA_Th-Z4] 14
1225 | 15
anE —
o 105

815

J w5
0
M‘/ T S e O 1 | i L] EAKINI)
52! 1 3 14 Ty
AA‘A ,.\‘A.J‘V M i ey . 'r‘y !< My e " .'wxw 52. m ‘
3, s !
30 et
L —— ‘AMW
11 P
Peak
1!
5600 5637, 5674, 5M1. 5748 5785
Frequency (Mz)
1000 20, 0, 500, 00
Site  : B3CH2L-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH2I-HY

Condition: PEAK(UNII) 3n ORH1G-E_LE2CA3A1EN 240711 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, Beki SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read ot Cable Preamy huc dPos  Thos
1 SE4.37 4917 68.0 -19.08 3778 33.15 13.60 35.33 0.89 294 304 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5658.51 46.51 68.58 -22.87 35.03 33.20 13.61 35.33 0.8 294  3@4 PEAK T EE——
3570046 47.94 105.33 -57.39 36.13 33.50 13.67 35.36 0.00 294 384 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572062 47.23 112,21 -64.98 35.33 33.58 13.69 35.37 0.8 294 384 PEAK 1 5785.88 96.15 ------ oo 84.88 3370 13.78 35.41 .88 294 304 PEAK
" Level (dBuV/m)
1225
105,
8§75
00
i AVG_54)
52!
. I I
5.0 Pr—
M
Avg Blank et
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.500kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.08 88.33 ----o- oo 76.26 3370 13.77 35.40 8.80 294 364 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1w Level (dBuVim)
s |
105 .
s
s \N‘ EN BER, 1524
4
i "l‘\\,.“ Jud bl i I A u‘.a. Aoy
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site & B3CH21-HY
Condition: PEAK BE(B4)_16-24 3 DRHIB-E_LEACA3ALBEN 246711 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.96 46.54 110.89 -64.35 34.42 33.70 13.86 35.44 0.8 294 364 PEAK
1 5874.18 45.01 105.45 -57.44 35.88 33.70 13.88 35.45 0.8 294 384 PEAK
3592419 48.21 ©68.87 -20.66 36.18 33.65 13.94 35.48 0.0 294 384 PEAK
4 5939.11 49.25 68.20 -18.95 37.16 33.62 13.96 35.49 0.8 294 384 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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